

Certificate of Analysis
Silicon Carbide (SiC beta, 99%, 80-100NM)
Stock # 4629HW

Description	Standard	Result
Color	Greyish-green	Conform
Crystal Form	Cubic Crystalloid	Conform
Particle Size	80-100nm	Conform
SiC Content	99%	Conform
Si	69.1%	Conform
FSi	0.051%	Conform
FC	0.35%	Conform
Al	0.003%	Conform
Mg	0.002%	Conform
Fe	0.012%	Conform
TC	28.94%	Conform
O	0.53%	Conform
Ca	0.021%	Conform

Nanostructured & Amorphous Materials, Inc.

16840 Clay Road, Suite #113, Houston, TX 77084, USA

Phone: (281) 858-6571 • Fax: (281) 858-6507

E-mail: sales@nanoamor.com • Website: <http://www.nanoamor.com>